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CONSOLIDATION TEST DATA
SUMMARY REPORT
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CONSOLIDATION TEST DATZ

Project:: Calvexrt Cliffs Nucleaxr PP Location;: Calvert County, MO Project No.: GTX-6880
Boring No.: B-334 Teasted By: md Checked By: jdt
Sample No.: S-10 Test Date; 08/11/2006 Depth: 33-34.7

Test No.: C-1C Sample Type: tube Elevation: ---

80il pescription: Moist, dark greenish gray clay {CL), 95% passing #200 sieve, inundatecd @ 0.5 tsf
Remarks: Eystem § - Compression Ratic: 0.20, Recompressioin Ratic: ¥.02

Initial Height: 1.00 in

Measured Specific Grevity: 2.71 Liguicé Limit: 47
Initial Void Ratic: 1.06 Plastic Limits. 13 Specimen Diameter: 2.50 in
Final Void Ratio: 0.74 Plasticity Index: 34
Before Congolidation After Consoclidation
Trimmings Specimen+Ring Specimen+Ring Trimmings
Contaipexr ID Island RING 1492
Wt. Container + Wet Scil, gm 291.7 355,84 z 351.23 143.68
Wt. Containex + Dry 8oil, gm 222.11 322.42 322.42 114.78
Wt. Container, gm 8.98 216.%¢6 216.56 8.57
Wt Dry Boil, gm 213.13 105.86 105.86 106.21
Water Content; % 32.65 31.%6 27.21 27.21
Void Ratio i i 1.06 G.74 ——-
Pegree of Saturation, ¥ -—- 80.76 100.00 ---
82,188 927.375 Sl

Dry Unit Weight, pof ---




CONSOLIDATION TEST DAMS

Project: Calvert Cliffe Nuclear PP Location: Calvert County, MD Project No.: GTX-6880
Boring No.: B-334 Tested By: wmd # Checked By: jdt
Sample No.: §-1iC Test Date: 08/11/2006 Depth: 33-34.7
Test No.: C-10 Sample Type: tube RBievation: ---

Soil Description: Moist; dark greenish gray clay (CL), 95% passing $200 sieve. mundat-.ed & 0.5 tsf
Remarks: Bystem 8 - Compreseion Ratic: 0.20, Recompressioin Ratic: OL03

Appiied Final Void Strain © T50¢ Pleting Coefficient of ConsoIidatmn

Stresg Displacement Ratic at End Sg.Rt Log S’q RE, Log Ave.
taf in ¥ min min in*2/sec n*2/sec in*2/sec
p 1 ¢.5 (., 00346 1.052 0.35 0.0 ¢.0 1,73e~-002 0,00e+000 1.73e-002
Z i 0.007832 1,043 ¢.78 o 553 ¢.Q %.286-002 1. 7le~002 i,46€-002
3 2 0.01972 1.019 1.97 G.1 .90 i.47e-002 1,60e-002 1.53e-002
4 4 0.038¢8 ¢.97% 3.89 o.1 ¢.1 1.24e-002 1.55e-002 3.38e-002
5 8 0.06862 0.918 €.86 0. X G.0 1.30e-002 1,60e-002 I.43e-002
3 4 0.089G2 0,817 €.90 g.0 G.0 4. 85e-002 G.00e+000 - &.B5e-002
7 2 0.06598 10.923 6.60 e.0 6.0 3,45e-002  0.00e+000  3.45e-002
8 4 0,06634 0.923 6.63 0.0 0.0 4.82e-002  0.00e+000  4,.82e-002
) 8 0,071563 ¢.8:2 7.1% ¢, 1 &.0 8.07e-003 0.00e+000 ..0,7&~003
1¢ 16 0.1204 0.811 12.04 0.3 ¢.1  7.31e-003  1.23e-002 16e-003
b § 32 0.1878 0.672 i8.78 0.6 8.2 S.69e-004 2,50e-003 1 4£0e-003
12 & c.1837 0.681 18.37 0.0 §.0 1.67e-002 1.92e-002 = 1.79e-002
13 2 0.1709 0.707 17.08 0.2 ¢.0 1.3%Ie-003  0.00e+000  1,31e-003
i4 0.8 0.1563 0.737 15.63 2.7 ¢. 30 2,13e-004 0.00e+00C 2,13e-004




CONSOLIDATION TEST DATA
TIME CURVES
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Description: Moist, dark greenish gray clay (CL), 95% passing #200 sieve, inundated @ 0.5 fsf

Remarks: System S - Compression Ratio: 0.20, Recompressioin Rotio: 0.02
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CONSOLIDATION TEST DATA

SUMMARY REPORT

..».._.-__nh____._.—p...__.hh

gt f

{

{
I
t
i
{
|

L

(@ lg}

Q

prad

TSI, | i
adwl-w-_-_——ﬁ_—.A—~ﬂq.—d--.a~_-

% ‘NIVHLS

1
H

o

--_h.n-_lj,——.--.-
(o]

& &

100

10

Q.1

VERTICAL STRESS, tsf

After Test

Before Test

| OId;
& a8
gy haiy
niR|e |~
s ley
@lmimiY
o e
OloiomiT
G
a
3
Elln
B} @i
e
C.mw.w
Ola
o | )i
] 2l
olEI BB
= 0ni>
wy
0
o
£
25
B
Sl W
5. Lo
L
,nﬂlp ]
8 .
ey
L s
O wd
| Rl sl
ST o
w.mm.z
Jroomm l ] ee
1 ©
e
{-& o | 0
L0 e)
pedk By m
.emm.m,u
nwn. Q| d

2
oy
w "
X &
GlElT]
. W;..D. “
) 101
sla|g| |
wy fe L
Blohal 8
2 m.my o
Cle|&| 3
2
e
T ™ Mul ol
£l E o @
Qf i .vuu
ela| 8™
OlwlBle
s|Ylal|
o8 vl E
Mw. % ,e o
sd e =1 03
Qs
[ Qe
&
&
[}
= §
o
£
mw,.nw %
§lajoln
2200
(= 2 B ey
3lslel®
&N 3
21 |2
o o [

It with sand (MH), 82% passing #20C sieve, inundated @ 0.5 tsf
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CONSOLIDATION TEET DATA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MO Proiect No.: GTX-6B8C
Boring No,: B-401 ‘Tested By: mé. Checked By: jdt
Sample No.: S-28 Test Date: 0%/14/06 Depth: 123.5-124.8
Test No.: C-13 Sample Type: tube . Elevation: ---

Soil Description: Moist, dark clive aray silt with sand (MH}, 82% pageing #20¢ sifeve, inundated @ 0.5 tsf

Remarkg: System R - Compression Ratiac: 0,43, Recompression Ratic: ¥,03

Measured Specific Gravity: 2,658 Liguid Limit:: B5 Initial Height: 1.00 in
Initial Void Ratio; 1.74 Plastic Limit: 54 Specimen Piametexr: 2,50 in
Final Void Ratio: 1.36 Plasticity Index: 31
Before Consolidation _ aftexr Consclidation
Trimmings Specimen+Ring Specimen+Ring ... ¢ Trimmings
Container ID 1135 RENG : 1031
Wt. Container + Wet Soil, 'gm 219,52 238,24 226 .89 128.2
Wt. Container + Dry Soil, gm 144,15 18%.06 | 187.06 87,62
Wt. Container, gm 8.17 10%. 37 108,27 §.38
Wt. Dry Soil, gm 135.98 7785 < TE.IBE 79.24
Water Content, % B5.43 63,95 BX,2% 51,21
Void Ratio - 1.V4 . 1,36 i
Degree of Saturation, % -—- 9¢,32 99,99 i
60.358 : 70,3682 m—rk

Dry Unit Weilght, pcf —




CONSOLIDATION TEST DAWA

Project: Calvert Cliffe Nuclear PP Location: Calvert County, MD Project No.: GTX-6880
Boring No.: B-401 Tested By; md Checked By: jdt
Sample No.: S-28 Test Date; 09/14/0€ Depth: 123.5-124.8
Test No.: C-13 Sample Type: tube Elevation: ---

So0il Description: Moist, dark colive gray silt with sand (MH), B2% pmesing #200 sieve, inundated @ 0.5 tsf
Remarks: System R - Compression Ratic: 0,43, Recompression Ratic: 0.03

Applied Pinal Void Strain T50 Pitting Coefficient of Consclidation
Stress Displacement Ratio at BEnd 8g.Rt. Log Sg.Rt. Log Ave.
tef in ¥ min min in*2/8ec in*2/sec in“2/sec
1 8.5 0.007232 1,721 0.72 G.1 G, 1,31e-002 1,40e-002 1.35e-002
2 1 0.01189 1,708 1,18 ¢.x G. x 1.23e~002 1.41e-002 i,.32e-00Z
3 Z ¢.0x87 1.688 1.87 G.¢ G. O Z.05e-002 2.11e-002 Z,.0Be-002
4 4 0.02661 1.668 2.66 G.0 a.0 1.59a-002 1,86e-002 1,72e-002
5 & 0.03453 1.646 3,45 G.1 0.1 £.43e-003 1,2ie-002 7.51e-003
€ 4 C.03748 1,638 3,78 c.0 a.0 7.12e-002 . 00e+00C 7,12e-002
7 2 0.03811 1.636 3,81 1.0 0.0 7 .90e-004 ¢, 00e+00C 7.,90e-004
-] 4 ¢.03756 1.638 3.76 0.0 0.0 3.57e-002 . 00e+000 3.57e-002
] 8 0.03665 1.640 3,687 3.7 [ ] Z2,06e-004 ¢, 00e+000 2. 06e-~004
i¢ 16 0.06693 1,557 6.69 G.6 [+ 1,28e-003 5.62e-003 2.08e-003
1z 32 0.1952 1,208 19.52 3.6 4.7 1.74e-004 1.32e-~004 1.50e-004
12 8 Q.1876 X.226 1&.7¢6 ¢.7 c.0 E.X4e-004 0.00e+000 8.34e-~-004
13 z ¢.1643 1,290 16,43 6.5 6.7 8.56e-005 8.29e-005 8.43e~-005
14 0.5 ¢.1398 1,387 13.98 9.3 11.9 €.37e-005 4.99e-005 5.5%e-~-00%
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SQUARE ROOT of TIME, min

GTX-6880

jdt

Project No.

Checked By
 Depth: 123.5-124.8

Elevation: ~——

: Vo'éfi? /o8

Sample Type: tube

oject: Calvert Cliffs Nucleor PP| Location: Calvert Caunty, MD_

B-401

;528

Test No.: c-13

Description: Moist, dark olive gray silt with sand (MHj, 82% passing #200 sieve, inundated @ 0.5 tsf

‘Remarks: System R - Compression Ratio: 0.43, Recompression Ratio: 0.03
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CONSOLIDATION TEST DAFA

Project: Calvert Cliffs Nuclear PP -Location: Calvert County, MD Project No,: GTX-6880
Boring No.: B-40% Tested By: md Checked By: jdt
Sample No.: S-3% Test Date: 08/15/06 Depth: 158.5-159.3
Test No.: C-12 Sample Type: tube Elevation: ---

Boil Description: Moist, olive sandy silt (MH}, 59% passing #200 sleve, inundated @ ¢,5 tsf
Remarke: System G - Compression Ratio: 0,35, Recompression Ratio: ®.03

Measured Specific Gravity: 2.65 “Liguid Limit: B Initizsl Height: 1.00 in
Initial Void Ratio: 1,56 Plastic Limit: 54 Specimen Diameter: 2.5C in
Fipal Void Ratio: 1,28 Plasticity Index: 27
Before Consolidation : After Consclidation

Trimmings Specimen+Ring Bpecimen+Ring Trimmings
Conteiner In 1490 RING 1425
Wt, Container + Wet Soil, gm 176,72 39%5.8 340.39 135,15 |
We. Container + Dry Soil, gm 117.53% 299.98 298,78 93,71
Wb, ‘Containex, gm 8.085 21697 216 .47 8,69
Wt. Dry Boil, gm 108,46 83,312 83.312 85,02
Water Content, % 54.09 58,36 46,74 48.74
Void Ratic - £.56 1.29 -
Degree of Saturation, ¥ -——- o§.12 100.00 B

Dry Unit Weight, pof - 64,657 72.188




CONSOLIDATION TEST DREER

Project: Calvert Ciiffs Nuclear PP TLocation: Calvext County, {0 .. Preject No.: GTX-688D
Roring No.: B-~401 Tested By: wd : checked By: idt
Sample No, : 8-35 Test Date: 09/14/06 e Depth: 158,.8-~166.3
Test No.: €-12 Sample Type: tube’: : Elevation; ---
Soil Descriptioni Molgt, olive pandy silt {(MH} . 59% paasing #2000 51me,,1nmdated & 0.5 tpf
Remarke: System 6 - Compzeseion Ratic: ©.35,; Recompression Ratic: &.83 - :
Applied Final void Strain T50 ¥itting Coefficient of Ccmsolidatz.on
Stress  Displacement Ratic at End Sg.RE: Log 8g.Rt, ShOgE e Ave,
tpf in % win min in"2/sec in®2fsen intglmec
2 0.8 0.007286 1.540 0,73 e.0 ¢, ¢ &.27e-002 0. 006000 " 4.27e~-002
2 1 0.02169 1,829 1.17 Q.6 ¢.¢ 4 .50e-002 3,74€-002 4,09e~002
3 z 0.03761 1,534 1.76 G.0 g.¢ 2,28e-002 4.40e-002 3,00e-0602
4 4 (. 02858 - 1,493 2.56 ¢.¢ a.¢ 3.39e~002 6.08a-002 . 4.366-002
& (-] 0,03663 1.465 3.66 ¢.0 G.0 2.33e-002 0.00e+000 2:13e-002
4 4 0.03462 1.47C 3,46 ¢.0 ¢, 1.03e-003 (.00e+400G - 1.01e-002
7 2 0.03221 © 1.476 .22 0.6 G.¢ . 9.97e:002" 7 0. 0084000 ;. 97€-002
] 4 0.0336 1,473 3,36 ¢,.0 ¢, 0 7.,38e-002 =0 0064000 F.38e-002
g ] ¢.03771 1,462 3.77 ¢.0 G.¢ 9.67e-002 G, 00e+Q00 676002
10 i6 G. 06136 1,402 6.4 0.3 G.¢ 2 .8Be~003 0. 00e+00 55€-003
11 3z G.1654 1,138 16.54 2.6 6.0 2,48e-004  0.00e+00C . 48€-004
12 g ¢.1492 BRI 14.93 g,.2 &. ¢ 3,8%3e~003 Qi00es00G ¥ 53€:003
13 2 G.1248 1.239 12.49 2.6 2.3 2.38e-004 k. 95e-004 . 2.13e-004
14 0.5 G.104% 1,292 10G.43 5.4 .7 1,1Be-0G& 7.38e-005 09e~008




CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA
SUMMARY REPORT '
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CONSOLIDATION TEST DATA

Project: Calvext Cliffs Nuclear PP Location: Calvert County, MD Project No.: GTX-6880
Boring No.: B-401 Tested By: mé Checked By: jdt
Sample No.: S-37 Test Date: 09/14/2006 Depth: 173.5-174.4
Test No.: C-12 Sample Type: tube Elevation: ---

Boil Description: Moigt, dark greenish gray clay (CH), 98% paBéiﬂg‘-i#ZGO gleve, inundated e 0.5 tsf
Remarke: System § - Compression Ratio: (.54, Recompression Ratio: ¥.04

Measured Specific Gravity: 2.76 Ligui¢ Dimit: §7 ' Initial Height: 1.0C in
Initial Void Ratio: 2,80 Plastic Limit: 17 Specimen Diameter: 2.50 in
Final Void Ratio: 1.87 Plasticity Index: 40
Before Congolidation after Consolidation

Trimnings Specimen+iing Specimen+Ring : Trimmings
Container IR ) 1131 RERG 1768
Wt. Container + Wet SoiX, gm 160.45 325,27 314.54 109.15
Wt. Container + DPry Soil, gm 92,83 275,48 2%5.05 68.48
Wt. Container, gm 8.19 216,65 216.65 8.34
Wt Dry Soil, gm 84,64 58.38¢8 58,398 60.14
Watex Content, ¥ 79,89 86,40 67.63 €7.63
Veid Ratic R 2,80 1,87 “a=
Degree of Saturation, % - 88,72 1606, 00 ———

Dry Unit Weight, pof = 45,322 60.1% e




CONSOLIDATION TRST DEATA

f
i
i
r

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MU Pxuviject No.: GTX-6880
Boring No.: B-401 Tested By: md Checked By: jdt
Sample No.: S-37 Test Date; 09/14/2006 Depth; 173.5-174.4
Test No.: C-14 Sample Type: tube Blevation: ---
80il Deacxiption: Moist, dark greenish gray clay {CH}, S8% passing ¥200 sieve, inundated @ 0.5 tsf
Remarkg: System 8 - Compression Ratic: ©.54, Recompression Ratio: ®.04
Applied Final Veid Strain TH50 Pitting Coefficient of Consolidation
Stress Displacement Ratio at Bnd 8q.Rt, Log 8g9.Rt. Log Ave.
tef in % min min in*2/gec in*2/sec in™2/seq¢
1 0.5 ¢.0323¢ 2.67% 3.24 0.2 G.c 4,95g-003 0.00e+000 4.85e-003
2 & ¢, 03854 2,654 2.89 23X 0.0 1.45e-002 0.00e+6C0 3,45e-002
3 Z 0.0463 2.626 4.63 0.1 c.0 7,44e-003 1.90e-002 i.07e-002
4 4 ¢.05365 2.57% 5,96 0.% G.0 1,46e-002 1.B88e-~002 i,51e-002
5 e ¢.0785 2,503 7.85 0.1 ¢, 1.37e-002 1,8%e-002 1.5%e-002
4 [ 4 0.07681 2,510 7.68 G.¢ Q.C 4.03e-002 ¢.00e+000 4.03e-002
i 7 2 ¢,0735 2,522 7.35 0,0 G.¢ 3.91e-002 ¢.00e+000 3.91e-002
! 8 4 C,0751€ 2,516 7.52 Q.0 e.0 4.46e-002 ¢.00e+000 4.46e-00z2
g 8 ¢.07976 2,498 7.98 o.0 (e 39 o 3.64e-002 G.00e+000 3.64e-002
X0 16 0.1489 2.23€6 14.8% 4.3 G. 0 1.46e-004 CG.00e+000 1.46e-004
11 32 0.3109 1.62¢ 31.09 1.3 1.2 3.86e-004 &,08e-004 3.97e-004
12 8 0.2944 1.683 28.44 0.4 0.4 9.Gie~-004 8.19e-004 ¢.10e-004
13 2 10,2642 1.797 26.42 1.9 2.8 2.21e-004 1.70e-004 1,92e-004
14 .5 0.246 1.866 24.60 6.6 8.1 6,94e~-005 5.60e-005 &€.20e-00&




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:
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Project No.: GT¥-6880

jdt

173.5-174.4

Elevetion: —

Checked By
Depth
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Tested By _
Test Date: 09/14/2006

Sample Type: tube

Project: Calvert Cliffs Nuciear PP|Location: Calvert Coanty, MB

Boring No.: B-401

Sample No.; $-37
Test No.: C-14

t, dark greenish gray clay (CH}, 98% pdssi’ng #200 sjeve, inundated @ 0.5 tsf

S

5
1

Description: Mo

0.04

: 0.54, Recosnpressiori Ratio:

to

Rat

ssion

Remarks: System S - Compre

express

Geolesting
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TIME CURVES

Constant Load Step

CONSOLIDATION TEST DATA
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Remarks: System S - Compression Ratio: 0.54, Recompression Ratio: 0.04
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Log Pressure (tsf)
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Coefficient of Consolidation, Cv,
equals 476 ft2/yr at an average

ii pressure of 24 tsf (square root of
time method).

=

Probable Preconsolidation Pressure (Pp), tsf:

REVISED FORM FOR Iy
NCR NO. 26237-NCR-028 ¢
2/12/07 B

I8

Recompression Ratio (Cer): 0006

Type of Specimen: Tube Sample

Compression Ratio (Cec): 03519

Description:  EEASTIC SIET (MH} - green gray

Water Content, % 1024 70.6

LL: 140 | PE 75 | G 236 | B (s

7.43

Void Ratie ‘2.41 157

|

%<No.260: 957

Test Method:  ASTM D2435 Method 4

Saturation, % 106 108

Test Condition: Jnundated @ 4 isf

Dry Unit Weight, pef 431

37.2

Remarks: Oven dried LL = 112

Project:  Calvert Cliffs Nuciear Power Plant

Location:

Average Water Content of Trimmings, %:

Schnabel Engineering

Calvert County, MD

Boring:  B-40 Schnabet No 06120048

Depth:  243.5-247.4 /i Ele

Date:

11/21/2006 [Reviewed by:

Consolidation Test

Consol 872006 Rey. 1
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